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Requested by: ESTIMA CERAMICA — BETONNAYA UL., 1 — NOGINSK 142410 RUSSIA

For the sample.  Glazed ceramic tiles 60 x 60 x 1,0 cm marked “Serie AGLOMERAT".

On (date). 27/11/14 Date of receipt in faboratory (sample delivered by the client): 11/12/14
Test date From:  09/01/15 To: 089/01/15

DIN 51130 (06/2004) — Determination of the anti — slip properties
Workrooms and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics | | Smooth
'X] Profiled
] Structured
| Rough
RESULTS
Average total acceptance angle: 7.1°
Movement area (cmsldmz): [
CLASSIFICATION (BGR 181 - 10/2003)
Group of anti — slip properties: R9

Movement area evaluation group: ~~ mmmee—

approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.
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